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Test Report
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Report No.  ROCKB201904002

LTEY 1-1/2” CL800 ¥ [
Product Name 1-1/2” CL800 Gate Valve
AL HAT WL SR M R ARG IR A A
Customer Zhejiang Magpie Material Technology Co., Ltd.
H LA i N T 7K 5 R i e s 9
TR A b No. 9 Xiezhai Lane, Oubei Street, Yongjia County, Wenzhou
Customer’s Address City, Zhejiang Province
g e dn H 1 2019 4= 06 H 09 H
Date Started June 09, 2019
R 45 R H 2019 % 06 H 12 H
Date Finished | June 12,2019

I 3 N TR 5 7 R A
Wenzhou Rock Valve'lnspection and Testing Co., Ltd.
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Report No.: ROCKB201904002

7 HH Statement

LRSS B2 R Rl % 3 R R S TR P 80 4% R AR 5 45 1 TR
HEHBA. HEAZFEXR.

The report is invalid without “Dedicated Inspection Stamp”on report cover and cross pages and on
conclusion, or without signature of reviewer and approver.

2. REBELEHK.

Report is invalid if altered.

3. EAFTMRMERRERT, EAHIGEEDE. HEM. BB, BFXEUESEZH.
ARG BB E W H P HRIAE.

The company is only responsible for the original report. Any form of copy, fax, photocopy,
electronic texts can only be regarded as reference. Editing or partial copy by any party is not
allowed.

4. AERLAFRFE, KRR G DOTERRE R 7, BFCRAIN AR AR MR PR B St 41 7%
Company is not responsible for sampling, therefore the report is only responsible for submitted
sample. Customer shall be responsible for the representativity of submitted sample and the
authenticity of submitted documents.

5. RFEBMERNRUMEA R, MFAREREZ AE=1 0 A R0 A3 H 335 5.

If customer has any objection to report, written application shall be raised by customer within 30
days after the issue of report.

6. RAFMATEIMERR. FISHARRERS. BULTHARERSRAETREMOBLRN
%, F#TER.

Company doesn’t have the obligation to repeat testing when testing doesn’t have repeatability, or
samples are not stable during objection period, or sample is used up.

7. BRFEEERPBFCAMERANLE Y RAELEE. BRCHMELBES, ZXLEHX
Rl REARAEIE.

Company promises all commercial information, technical document or trade secret related to

testing shall be protected, and all documents, samples and data shall be properly handled.

ERHMAE: BT EBRM T ARSI EAN— T X

Address: Heyi Industrial Zone, Oubei, Yongjia, Wenzhou, Zhejiang.
HREL 4R Post code: 325000

BXAR HIE Tel.:  0577-6708 7799

f£  EH Fax: 0577-6708 7799

i # E-mail: rock@rock-lab.cn
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Report No.: ROCKB201904002

¥iA Summary: __
) R A 1-1/2” CL8OO [ ] 7= a8 ;
Valve Size/Rating/Type 1-1/2” CL800 Gate Valve Product SN
Eﬁﬁ@% 1-1/27Z61H-800L.B-00 _&W’WE API 602
GA Drawing No. Design Standards
Wiz zh 3 2 It 5% ] i Y Foe 42 1R i
Stem Motion Rising Bonnet Type Bolted Bonnet
AR IR . W FF 4 R
Body Material AR Stem Material 2l oy
10 2 2 4 S Y 7 5 i e I 04T % e 2 7Y A1 SRETRL
Body Seal Type Graphite SWG Stem Seal Type Graphite Packing

HORL Y /1) i 7 42
Packing Model / Mft.

M622 / Zhejiang Magpie Material Technology Co., Ltd.

ﬁﬂmw API 624 First Edition:2014 ﬁt%ﬁﬁ P2 Wi
Test Basis Test medium 99.9%methane
Wt sk o LT K 5 B R AL RO — o X o R T T S 5 2
Test Facility _ROCK Valve Testing Lab, Heyi Industrial Zone, Oubei, Yongjia, Zhejiang.PRC
HliA¥ 75 LA AR Yot H 3 UL 0%
Valve Selected by Customer (stock) Sample Collect Date
F S ROCKP201904002 il TSS(HHM; Bay)
Sample No. Heat No. D17(1d 5% Bonnet)
PR A el AL 55 H & B A e
Sample status Intact Test Item Sealing Performance Test

U 85 T T

Test Conclusion

21.6 ppmyv
Maximum Stem Leakage Detected £R
RS F N ¥ s
. 8.6 ppmv
Maximum Body Leakage Detected
S St 56 LB 11 M4 4 on
Test Data Number of Mechanical Cycles Completed
}EJ&{HE?HS H:ﬁ 3
Number of Thermal Cycles Completed
}f.-‘-lIC-tIFFF ‘.'E(‘x }\'
| ‘me.mu AF AR 5!] 71 260°C / 41.4 bar
Elevated Temperature / Test Pressure
e g5 I 1iEid APl 624-2014 56 oK

Valve has passed test requirements of API 624-2014

T

Extension of Qualification

G NPS 1-1/4 to W7 FieN e N
Size Range NPS 2-1/2 Pressure /Class. Range

S CL800

VEAH R W APL 624-2014 3510 i N 28,
Refer to Section 10 of API 624-2014 for detalls

i il / 5 34

PRPD/DATE:
2ol b

Hi K%/ H s
CHKD/DATE:
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{1 1H0EHME B Valve Packing Information:

Report No.: ROCKB201904002

BOB N1

BORH & M622
. . . . ] ! ¢ 17 mm
Packing Description Packing Ring Set Packing Nominal ID
HURHME B E b BE
. . & 27 mm ¢ i 30 mm
Packing Nominal OD Free Height of Packing Set
SOR) Rl K g API 622584 5 4 5 LB
Ring Qty. ‘ API 622 Testing Report No. Refer to attachment
U s BN IRPE
I A e T
] I1.5 mm Gland Follower Insertion 5.4 mm
Gland Height at Start
Depth
ORI SOk 1
36 mm X i . 4 mm
Stuffing Box Depth Packing Bushing Height
P2 OB G A B A
EUR I 7 b
Recommended Gland Nut Torque
A R T S L
HEAE A a R BT AL sl |

Recommended Body-Bonnet Nut Torque

ki 8 %515 . Leakage Detection Equipment

Calibration Method

EPA Method 21

Calibrated Point

% 440 D R R S R Thermo Fisher Scientific /
Device Name FID Vapor Analyzer Brand / Model / SN TVA-2020 /202017032075
"y ERTSTRNY
B 1001 iy 2019-6-18
Device ID Certificate Validity
ik il
B B 0 ppmv & 120 ppmyv

RS % 14 Test Conditions:

S LR )/ T R

XA VIR it
Maximum Allowable 100 ppmv Test Pressure / Elevated 41.4 bar / 260°C
Leakage Temperature
Jel it RE A AL ) Aeb BB 34 4 Lo
3
Total Thermal Cycles Total Mechanical Cycles
i1 144 Valve Operating Torque:
B VRIBERIF i3 5 & R
B LRIEHTT S 7J!JL-} i 169 M
RTO (@ 1* cycle
3 N0URAAFR K AL Iy 18 ia Fe AL
12.8 N=m
RTC @ 310 cycle

#1ENote:

N/A
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Report No.: ROCKB201904002

RIHIE CGRIFFRKHE API 624-2014 38 5 799)
Test Data  (Test procedure as per Sec. 5 of API 624-2014) :

{1328 BAE B i 25 it BhAs it A R O

Cycle Temp Temp FESIETNES Static Leakage Dynamic Leakage Body Leak A

Number | TC1-°C TC2-°C e ppmv ppmy ppmv ek
0 RT RT 41.4 7 / 8.2 Tk Pass
50 RT RT 41.6 7.4 10.2 / &% Pass
51 259 261 41.4 11.2 / / “H% Pass
100 260 261 41.5 17.1 21.2 / ikt Pass
101 RT RT 41.6 7.6 / / 1% Pass
150 RT RT 41.5 8.5 9.2 / k% Pass
151 260 261 41.4 21.6 / / k% Pass
200 259 261 41.6 15 52 / £% Pass
201 RT RT 41.5 5.9 / / 4% Pass
250 RT RT 41.4 5.1 8.7 / frf Pass
251 259 261 41.5 3.9 / / Zr k& Pass
300 260 261 41.5 5.4 6.1 / 1% Pass
301 RT RT 41.5 5.3 / / EH% Pass
310 RT RT 41.6 4.5 11.3 8.6 k% Pass

ik 1¥ % Leakage Graph

B )
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B : P N .
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HLEE 15 24 ¥iMechanical Cycles

— Static Leakage Prpl ynamic Leakage il Temperature

7E: RTEBEN 15CE 40°CZ[H. Note: RT is between 15°C to 40°C.
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Report No.: ROCKB201904002
{8 /i 3% Photographic Record

R L 1 F Testing Process
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W& B AE Equipment calibration
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Report No.: ROCKB201904002
f& Frid & Photographic Record

W& 1 145 IR F144 i Valve Marking and Tagging

CAIEW I

L FEHMS Lab Marking
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i id & Photographic Record

Report No.: ROCKB201904002

SRR AL B AT S LEXT Pre- and Post-test Valve External Stuffing Box Area
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Report No.. ROCKB201904002
& Frid & Photographic Record

1R 145 % 5B 14+ Post-disassembly Valve Components

AT B S Stem thread
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Report No.: ROCKB201904002

BHEEE Packing gland
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Report No.: ROCKB201904002

KR 4 48 B Stem nut
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Report No.. ROCKB201904002

B3 B General Assembly
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1] B 4K Valve Drawings
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Report No.: ROCKB201904002

M. API 622iF 8
Attachment: API 622 Certificate

g

CERTIFICATE

(Certificate of conformity with technical requirements in:)
API Standard 622 Second Edition, October 2011

Certificate No.: QT-1S-5H020002/2019-01
Ref. Test Report No.: TTROCKB201807005
Name, Address of manufacturer: Zhejiang Magpie Material Technology Co., Ltd.

No.9th, Xiezhai lane, Oubei Street, Yongjia County,
Wenzhou City, Zhejiang Province, PR.China

We hereby certify that the Fugitive Emission test on below packing have been conducted at the laboratory
designated by manufacturer /applicant and witnessed by TUV inspector according to requirements of API
Standard 622 Second Edition, October 2011. The testing results of packing meet the requirements of AP
Standard 622,

1. Description of Test Packing :

Type Designation of tested packing (s}:- E M622 )

Eescriplion of Packing : G;phite packing / two braided end rings
i Y ___and three die-formed rings

| Size of Packing section - N 6.3mm(1/4in)

'I;F';king Material : i T Graphite +Braided graphi!_eﬂ

2. Qualified Range of packing : ) =

Type : M622

| Dascriptic:n;f Packing : o Graphite packing / two braided ana rings

’ and three die-formed rings

Ouaiiﬁcatibﬁ Marlerﬁlal : o Graphne:graided graphite

Emar'k:mzechnicalr data of test packing see back of this certificate appendix 1.

This certificate is issued according to API Standard 622 Second Edition, October 2011, based upon the
result of testing report on above mentioned test packing. The additional packing qualification shall be limited
on similar packing of same basic design as the test packing and same materials as the test packing in the
rising stem seal according to API Standard 622 Second Edition, October 2011.

Shanghai, Feb.26, 2019

Place, Date

Ve A
TUV Thueringen Sh\nw

***ﬁ%%ﬂi***

***End of report***
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